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. Lianyungang Chemsize .
Applicant International Trading Co.,Ltd Received Date 2019-10-28
Test Type Entrust Test Test Date 2019-10-29
Sample Quantity 1 Sample Specification 100g
s / Test Environment Metet s
Date or Lot No. Requirements
Solid

Sample Status

Qualitative and quantitative analysis of phase composition of

Test Items : :
polycrystalline material

Test Methods JY/T 009-1996 General rules for X-ray polycrystalline diffractometry

Main .
X- ray diffractometer
Instruments
Sample name Sample number Conclusion
Fused silica 30/50Mesh 191028H09F001 The sample is amorphous

Test Results
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